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s=amranas. FCC RF Test Report Report No. : FR250505A

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15C RS§247-QP
50.00% | 15C RES247-AVG
40.0 o
i 1
30.0
1P
20.0 1g
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-1L 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.156 46.47 -19.18 65.85 35.91 0.11 10.45 QP
2 0.156 33.07 -22.58 55.65 22.51 0.11 10.45 Average
3 0.168 47.76 -17.32 £5.08 37.21 0.10 10.45 QF
4 0.168 31.86 -23.22 55.08 21.31 0.10 10.45 Average
5 0.223 41.05 -21.65 62.70 30.51 0.08 10.46 QP
6 0.223 25.05 -27.65 52.70 14.51 0.08 10.46 Average
7% 0.544 39.07 -16.93 56.00 28.80 —0.12 10.39 QF
g 0.544 24.87 -21.13 46.00 14.60 -0.12 10.39 Average
9 0.598 35.44 -20.56 56.00 25.20 —0.13 10.37 QF
10 0.588 21.84 -24.16 46.00 11.60 —0.13 10.37 Average
11 12.988 30.27 -29.73 60.00 20.20 -0.20 10.27 gP
12 12.988 19.37 -30.63 50.00 9.30 —0.20 10.27 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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s=amranas. FCC RF Test Report Report No. : FR250505A

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level (dBuV)
70.0
50.0 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
L
40.0 i o
8
30.0 y i
1 ?
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.173 45.08 -19.73 64.81 34.51 0.12 10.45 QF
2 0.173 30.18 -24.63 54.81 19.61 0.12 10.45 Average
3 0.228 39.42 -23.10 €2.52 28.90 0.05 10.47
4 0.228 26.02 -26.50 52.52 15.50 0.05 10.47 Average
5 0.516 35.35 -20.65 56.00 25.10 —0.15 10.40 QF
6 0.516 27.15 -18.85 46.00 16.90 —0.15 10.40 Average
7 0.552 37.43 -18.57 56.00 27.18 -0.15 10.39 QP
8 %  0.552 28.83 -17.17 46.00 18.59 -0.15 10.39 Average
9 2.664 31.52 —24.48 56.00 21.49 -0.20 10.23 QF
10 2.664 22.62 —23.38 46.00 12.59 —0.20 10.23 Average
11 13.127 36.65 -23.35 60.00 26.59 -0.21 10.27
12 13.127 23.65 —26.35 50.00 13.59 —0.21 10.27 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report

Report No. : FR250505A

Appendix C Radiated Spurious Emission Test Data

_ . ) Relative Humidity : 48~49%
Test Engineer : Wenbo Xiao T 24~25°C
Radiated Spurious Emission Test Modes
Mode (?\Aagg) Antenna Modulation Channel = Frequency g:ﬁ: RU ' Remark
Mode 1 | 2400-2483.5 3 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 2 | 2400-2483.5 3 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 3 | 2400-2483.5 3 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 4 | 2400-2483.5 4 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 5 | 2400-2483.5 4 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 6 | 2400-2483.5 4 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 7 | 2400-2483.5 3 Bluetooth BR_GFSK-LF 78 2480 3DH5 - LF
Mode 8 | 2400-2483.5 4 Bluetooth BR_GFSK-LF 78 2480 3DH5 - LF
Summary of each worse mode
Mode Modulation Ch. (TvrleH(l) (dE?(/e/Im) (dlé'un\}'/tm) M(?jrg)m Pol. Zizk Result = Remark
1 Bluetooth BR_GFSK 00 | 2386.34 46.95 74.00 -27.05 V | PEAK | Pass | Band Edge
1 Bluetooth BR_GFSK 00 | 4804.00 43.55 74.00 -3045 |V Peak @ Pass = Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 | 7323.00 43.91 74.00 -30.09 |V Peak @ Pass = Harmonic
3 Bluetooth BR_GFSK 78 | 2486.61 47.14 74.00 -26.86 H | PEAK @ Pass Band Edge
3 Bluetooth BR_GFSK 78 | 7440.00 45.61 74.00 -28.39 H Peak | Pass Harmonic
4 Bluetooth BR_GFSK | 00 @ 2367.33 43.77 74.00 -30.23 | H | PEAK | Pass @ Band Edge
4 Bluetooth BR_GFSK 00 | 4804.00 43.96 74.00 -30.04 H Peak @ Pass = Harmonic
5 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK 39 | 7323.00 44.22 74.00 -29.78 \% Peak | Pass | Harmonic
6 Bluetooth BR_GFSK 78 | 2490.03 44.30 74.00 -29.70 | V | PEAK | Pass @ Band Edge
6 Bluetooth BR_GFSK 78 | 7440.00 45.46 74.00 -28.54 \% Peak | Pass | Harmonic
7 Bluetooth BR_GFSK-LF 78 54.25 29.88 40.00 -10.12 \% Peak | Pass LF
8 Bluetooth BR_GFSK-LF 78 42.61 31.32 40.00 -8.68 \% Peak | Pass LF
Sporton International Inc.(Kunshan) Page Number : Clof C17
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Pol. Horizontal Fundamental
. Lo i) Date: 20244230 . Lol i) Date: 20244230
1225 1225
100 100
o5 A o5
r \ PEAK 74|
104 100
525 / 525
" A i l j bl 1y ot A at i
Peak % %)
115 175
m m 52, AR 14 W5 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Wadin i Bl @ B B @ dg Wi BN B @ B @ g
1 1165 46.36 74.00 -27.64 40.90 30.60 7.54 32.68 350 201 PEAK §7.30 30.60 7.79 32.64 350 200 PEAK
1 BILGS 2157 54.80 -32.43 16.11 30.60 7.54 32.68 350 201 AVERAGE 62.51 30.60 7.79 32.64 350 201 AVERAGE

Sporton International Inc.(Kunshan) Page Number :C20ofC 17
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Pol. Vertical Fundamental
. Lo i) Date: 20244230 . Lol i) Date: 20244230
1225 1225
100 100
875 A 875
r \ PEAK 74|
104 109
525 x 525
Peak %0 %
115 175
m . 52, AR 14 W5 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Wadin i Bl @ B B @ dg Wi BN B @ B @ g
1 2386.34 46.95 74.00 -27.05 41.25 30.60 7.75 32.65 345 2 PEAK 87.96 30.60 7.79 32.64 345 21 PEM
1 238634 22.16 54.00 -31.84 16.46 30.60 7.75 32.65 345 221 AVERAGE 63.17 30.60 7.79 32.64 345 221 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C30fC 17
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Pol. Horizontal Vertical
.- Lewl(dBim) Date: 2025-01-09 Lol ¢} Date: 2025-01-09
1225 1225
1m LNl
815 LIt
PEAK.T4 PEAK 74
100 100
G 54 G 54
f25
Peak WWWWMMWWWWMW‘ J— S SR I L A
350 3l
Avg
115 1.
3000 6000, 9000. 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 48304.00 43.24 74.00 -30.76 62.75 36.39 8.94 64.84 - - Peak 1 4804.00 43.55 74.00 -30.45 63.06 36.39 8.94 64.M4 - - Peak
1 480400 18.45 54.00 -35.55 37.96 36.39 B8.94 6484 - - Average 1 480400 18.76 54.00 -35.24 38.27 36.39 B8.94 64.84 - - Average
Sporton International Inc.(Kunshan) Page Number : C4ofC17
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Pol. Horizontal Vertical
. Leve dBuVim) Date: 20250108 . Leve (GBI Date: 20250108
1225 1125
1050, 105,
875 875
PEAK_T4 PEAK_T4
700 700
VG54 AVG_54)
525 : g %9 L it e etnd el
o il i B b b s e s ot gl AP gl M pret 4
Peak 'lFIIMMM W ki M
Avg 175 15
3000 6000. 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4882.00 42,85 74.00 -3.15 62.46 36.51 B8.70 6482 - --- Peak 1 4882.00 43.19 74.00 -30.81 62.89 36.51 B8.70 64.82 --- - Peak
2 4882.00 18.06 54.00 -35.94 37.67 36.51 B8.70 64.82 - hverage ? 4882.00 18.40 54.00 -35.60 38.01 36.51 8.70 64.82 --- - hverage
3 TIB.00 43.45 74.00 -30.55 61.39 36.88 10.18 65.00 - Peak 3 T3B.00 43.91 74.00 -30.09 61.85 36.88 10.18 65.00 --- - Peak
4 7323.00 18.66 54.00 -35.34 36.60 36.88 10.18 65.00 - Average 4 7323.00 19.12 54.00 -34.88 37.06 36.88 10.18 65.00 --- - Average
Sporton International Inc.(Kunshan) Page Number : C50fC 17
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Pol. Horizontal Fundamental
. Lo i) Date: 20244230 . Lol i) Date: 20244230
1225 1225
100 100
1
o5 & 5
/ H PEAK BE_ 74| PEAK 74|
104 100
525 / \ f 525
bbb " l My ) "™ L N o bt i
Peak % %)
115 175
14 U528 U6 2164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Wadin i Bl @ B B @ dg Wi BN B @ B @ g
1 2486.61 47.14 74.00 -26.86 41.24 30.63 7.88 32.61 368 175 PEAK 86.69 30.64 7.87 32.61 368 175 PEM
7 2486.61 22.35 54.80 -31.65 16.45 30.63 7.88 32.61 368 175 AVERAGE 61.90 30.64 7.87 32.61 368 175 AVERAGE
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Pol. Vertical Fundamental
. Lo i) Date: 20244230 . Lol i) Date: 20244230
1225 1225
100 100
1
875 875
/ \ PEAK BE_ 74| PEAK 74|
104 100
525 / \ ‘ 525
" 0 b " DA " AT " ) S oAty A
Peak %0 %
115 175
14 U528 U6 2164 L 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Wadin i Bl @ B B @ dg Wi BN B @ B @ g
1 2498.05 47.07 74.00 -26.93 41.18 30.60 7.89 32.60 364 192 PEAK 83.45 30.64 7.87 32.61 364 192 PEM
7 2498.05 22.28 54.80 -31.72 16.39 30.60 7.89 32.60 364 192 AVERAGE 58.66 30.64 7.87 32.61 364 192 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C70fC17
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Horizontal Vertical
. Ll i) Date: 2025-01-09 . Lewl (i) Date: 2025-01-09
1225 1125
1050, 105,
875 15
PEAK T4 PEAK T4
100 00
G 54 G _54
5 3 M ot | 5 1 3
B g e sttt
Ry i
Peak - sl
Avg 175 115
000 1600, 12200, 16800, 2400, 26000 000 7600, 12200, 16800, 2400 26000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4960.00 42,13 74.00 -31.87 61.84 36.64 B.46 6481 --- - Peak 1 4960.00 43.11 74.00 -30.89 62.82 36.64 B.46 6481 - --- Peak
2 4960.00 17.34 54.00 -36.66 37.05 36.64 B8.46 6481 - --- Average 1 4960.00 18.32 54.00 -35.68 38.03 36.64 8.46 6481 - --- Average
3 7440.09 15.61 74.00 -28.39 63.65 36.76 10.17 64.97 -~ --- Peak 3 7440.00 £3.17 74.00 -30.83 61.21 36.76 10.17 64.97 ---  --- Peak
4 7840.00 20.82 54.00 -33.18 38.86 36.76 10.17 ©4.97 ---  --- Average 4 7840.00 18.38 54.00 -35.62 36.42 36.76 10.17 ©4.97 ---  --- Average
Sporton International Inc.(Kunshan) Page Number : C8of C17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



SPORTON LAB.

FCC RF Test Report

Report No. : FR250505A

Pol. Horizontal Fundamental
. Levlfin) Date: 2050147 . Lol dim) Date: 20050147
1225 1225
1050 1080
15 ﬁ 815
’ l PEAK 74
00 100
525 ( 525
o e 1 1 o
Peak 0 i il
115 115
m pasi 250 JAlEA 214 5 1000 1400. 810, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
Wodin e Bl @ B B @ dg B Ewn B B B B o e
1 D613 4.7 74.00 -30.23 4181 30.77 534 3415 3 DB PEAK 95.33 .78 5.37 M4 M DBRPEN
1 367.33 18.98 54.80 -35.02 17.02 30.77 5.34 3415 3 138 AVERAGE 70.54 30.78 5.37 34.14 31 138 AVERAGE
Sporton International Inc.(Kunshan) Page Number :C9ofC 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267




somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Vertical Fundamental
- Lo i) Date: 20250147 - Lol dBuim) Date: 20250147
1225 1225
1050 1050
875 875
H PEAK 74
104 104
" - ! T
Peak 0 T e
115 175
m m JAlEA 214 5 1000 1400. 1800. 200, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Remark
Wodin e Bl @ B B @ dg Wi BN B @ B @ g
1 2365.76 43.54 74.00 -30.46 41.58 30.77 5.34 3415 200 43 PEAK 87.46 30.78 5.37 4.4 00 43 PEM
1 236576 18.75 54.80 -35.25 16.79 30.77 5.34 3415 200 43 AVERAGE 62.67 30.78 5.37 34.14 200 43 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C10 of C 17
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Horizontal Vertical
.- Lewl(dBim) Date: 20250107 Lol ¢} Date: 20250107
1225 1225
1m LNl
815 LIt
PEAK.T4 PEAK 74
100 100
WG 54 WG 54
5 At it
Peak M 1 et 4 P, i 1 g i g L
350 30
Avg
115 1.
3000 6000, 9000. 12000. 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4804.00 43.9 74.00 -30.04 63.47 36.39 894 64.84 - - Peak 1 4804.00 43.50 74.00 -30.50 63.01 36.39 8.94 64.M4 - - Peak
1 480400 19.17 54.00 -34.83 38.68 36.39 8.9 6484 - - Average 1 480400 18.71 54.00 -35.29 38.22 36.39 B8.94 64.84 - - Average
Sporton International Inc.(Kunshan) Page Number :Cllof C 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



SPORTON LAB.

FCC RF Test Report

Report No.

: FR250505A

Pol. Horizontal Vertical
Ll dBuvim) Date: 20250107 .. Ll (AR} Date: 20250107
1225 1225
1050, 105,
8.5 a5
PEAK T4 PEAK T4
00 700
G54 G54
525 525 ; 7
A g A AT AN o il i
Peak o e ot
Avg 175 15
3000 6000, 9000, 12000, 15000, 18000 3000 §000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4882.00 42,30 74.00 -31.68 61.93 36,51 B.70 64.82 --- - Peak 1 4882.00 43.48 74.00 -30.52 63.09 36,51 B.70 6482 - --- Peak
1 4882.00 17.53 54.00 -36.47 37.14 36.51 8.70 6482 - --- Average 1 48B2.00 18.69 54.00 -35.31 38.30 36.51 8.70 64.82 - --- Average
3 733.00 03.37 74.00 -30.63 61.31 36.88 10.18 65.00 ---  --- Peak 3 733.00 8422 74.00 -29.78 62.16 36.88 10.18 65.00 ---  --- Peak
4 733.00 13.58 54.00 -40.42 31.52 36.88 10.18 65.00 ---  --- Average 4 T733.00 19.43 54.00 -34.57 37.37 36.88 10.18 65.00 ---  --- Average
Sporton International Inc.(Kunshan) Page Number : Cl12 of C 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



SPORTON LAB.

FCC RF Test Report

Report No. : FR250505A

Pol. Horizontal Fundamental
. Levlfin) Date: 20260107 . Lol dim) Date: 202501407
1225 1225
1050 1050
1
875 A 875
f \ PEAK BE 74 PEAK 74
00 700
525 / \ 1 525
Peak %) i B —— p———
115 115
UM 528 pdh 164 482 2500 faoo 1400, 300, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos Linit Wargin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Level Line (dB) Level Factor Loss Factor Remark
Widh B b & B @ d B Ewn B B B B o e
129077 43.69 74.00 -30.31 4152 30.80 5.47 38.00 33 136 PEAK 92.41 080 546 W41 303 136 PEAK
1 29177 18.99 54.00 -35.10 16.73 30.80 S5.47 34.00 33 136 AVERAGE 67.32 3080 S5.46 3441 303 136 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C13of C 17

TEL : +86-51

2-57900158

FCC ID: 2AMBHRY 2267



samranas. FCC RF Test Report

Report No

. FR250505A

Pol. Fundamental
Date: 20250147
: 45Lml (dBuVim) : 4£‘|Le‘ml{dBll“ﬂml
1225 1225
1050 1050
1
875 875
PEAK 74
104 100
528 525
" " "
Peak % gl “
115 175
44 U528 1000 810, 200, 3000
Frequency (MHz)
Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (dB) Level Factor Freq Level Line (dB) Level Factor Loss Factor Remark
Wodin e Bl @ B B @ dg Wi BN B @ B @ g
1 2490.03 44.30 74.00 -19.70 42.13 30.80 88.09 30.80 5.46 34.11 376 219 PEM
7 2490.03 19.51 54.00 -34.49 17.34 30.80 63.30 30.80 5.6 34.11 376 219 AVERAGE

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267

Page Number

Cl4 of C 17




somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Horizontal Vertical
el Date: 20250109 el Date: 20250108
1225 1225
1050, 105,
8.5 a5
PEAK T4 PEAK T4
00 700
25 G54 5 G54
1 ot g et —— 3 ooyt A it
Al ]
Peak 'UHIW 'll:ﬂw
Avg 175 15
3000 T600. 12200, 16800, 21400, 26000 3000 600, 12200, 16800, 20400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mhz dBul/m dBuV/m  dB dBw dB/m B B m deg Mz dBuv/m dBuV/m 0B dBuv dB/m dB A8 m deg
1 4960.00 4429 74.00 -29.71 64.00 36.64 B.46 6481 - --- Peak 1 4960.00 42.24 74.00 -3.76 61.95 36.64 B8.46 6481 --- - Peak
1 4960.00 19.50 54.00 -34.50 9.2 36.64 B8.46 6481 - --- Average 1 4960.00 17.45 54.00 -36.55 37.16 36.64 8.46 6481 - --- Average
3 7000.00 05.08 74.00 -28.92 63.12 36.76 10.17 64.97 -~ --- Peak 3 7040.00 45.46 74.00 -28.54 63.50 36.76 10.17 64.97 -~  --- Peak
4 7840.00 20.29 54.00 -33.71 38.33 36.76 10.17 ©4.97 ---  --- Average 4 7840.00 20.67 54.00 -33.33 38.71 36.76 10.17 ©4.97 ---  --- Average
Sporton International Inc.(Kunshan) Page Number : C150of C 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Horizontal Vertical
ERT Date: 2025.0109 e Date: 2025.01.09
700 700
60 60.
FCCCLASS | FCCCLASS
il i
I I
ag— a1
2 3
i L) 61‘ ‘.mmw 2 5 6\ | A AHM‘“
300, 3 4 iy 300 45 gy Vi
i i 44 o, bbb
QP/ MW i LUN R e
100) 100)
Peak
3 . 18, 2. o, 100 0 . 13, 2. o1, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B
1 30.00 24.25 8000 -15.75 2093 5.9 0.5 M3 - - Pesk 1 30.00 253 40.00 -14.61 3007 5.9 0.53 350 - -— Pesk
11372 2 850 1078 4674 16.63 1.4 3L6Y - -- Pesk 7 5425 9.8 40.00 -10.12 47.98 1.87 0.73 37 - -- Pesk
3 M8 2.9 46.00 -18.08 ALE2 16.4 156 IL30  --- - Pesk 318370 3305 £3.50 1045 4707 16.63 1.04 3163 - - Pesk
4 3LET 2059 4600 -18.41 303 20.09 191 W% - - Pesk 4 16095 26.95 43.50 -16.55 40.82 16.82 129 5B - - Pesk
5 S60.59 28.44 06.00 -17.55 30.22 27.00 2.88 L6 - - Pesk 5 197.81 2.9 £3.50 1558 43.02 1498 1.82 3150 - -— Pesk
6 754.59 31.38 £46.00 -14.62 30.70 28.83 2.86 31.01 ---  --- Peak 6 566.41 31.24 46.00 -14.76 33.28 26.70 2.49 31.23  ---  --- Peak
Sporton International Inc.(Kunshan) Page Number : Cl6 of C 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



somoncas. FCC RF Test Report Report No. : FR250505A

Pol. Horizontal Vertical
ERT Date: 2025.0109 e Date: 2025.01.09
700 700
60 60.
FCCCLASS | FCCCLASS
il sl
I I
ag— ag—
2 ] 3 [
m 4 1 " A L ‘\ A m | 5 " gy
3 s j\ Il
w T - ) WWMM‘W'“
QP/ w i VI
100) 100)
Peak
3 . 18, 2. o, 100 0 . 18, 2. o1, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B
1 30.00 2.9 40.00 -15.08 30.60 5.9 0.5 30 - - Pesk 1 30.00 25.46 40.00 -14.50 3014 5.9 0.53 350 - - Pesk
7 10372 3186 43.50 1164 45.88 16.63 1.04 3L6Y - - Pesk 7 W61 3L} 4000 B.6B 8392 1852 0.63 LTS - -- Pesk
310490 25.00 43.50 -18.50 4007 1493 L.A1 LT - - Pesk 3 5000 29.74 40.00 -10.26 88.67 1.9 0.7 37 --- - Pesk
4 3973 2035 4600 -18.65 36.96 20.02 191 I - - Pesk 4 10275 339 4350 -10.01 4754 16.51 103 3.6 - - Pesk
5 SS8.65 28.13 06.00 -17.87 2001 27.01 2.88 WY - - Pesk 519587 2.1 £3.50 1639 4206 14.9% 1.82 3151 - - Pesk
6 762.35 31.70 46.00 -14.30 30.96 28.89 2.87 31.82 ---  --- Peak 6 569.32 31.61 46.00 -14.39 33.81 26.52 2.50 31.22 ---  --- Peak
Sporton International Inc.(Kunshan) Page Number : C17 of C 17

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267



SPORTON LAB.

FCC RF Test Report

Report No. :

FR250505A

Appendix D. Duty Cycle Plots

Ant 3 :

3DH5 on time (One Pulse) Plot on Channel 39

Agilent Spectrum Analyzer AVG BE_54 (0dB) HF_ANT(3117)_22 VERTICAL 3m
e Jsoemoc |l | |

M ALIGN OFF

(7 —

Marker 4 3. 78000 ms )
PNO: Fast -+ Trig:Free Run
IFGain:Low #Atten: 10 dB

#Avg Type: RMS
Avg|Hold: 171

Ref 106.99 dBuV

Center 2.441000000 GHz

Res BW (CISPR) 1 MHz #VBW 1.0 MHz

Span 0 Hz
Sweep 10.00 ms (1001 pts)

MKR MODE TRC| SCL FUNCTION

1 IFAREEEITS 2,880 ms -0062 dB
_

3.780 ms

FUNCTION WIDTH FUNCTION VALUE

Agilent Spectrum Analyzer - PEAK_74 (0dB) HF_ANT(3117) VERTICAL 3m

0 L | ReeREsEL [S0e A [

[\ ALIGN OFF

Marker 1 A 36.5000 ms _
PNO: Fast —»— 1rig:FreeRun

IFGain:Low #Atten: 10 dB

Ref 106.99 dBpv

Center 2.441000000 GHz

Res BW (CISPR) 1 MHz #V/BW 1.0 MHz*

Avg Type: RMS
cer Nl

Mkr1 36.50 ms
91.46 dBpv

Span 0 Hz
Sweep 100.0 ms (1001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267
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saranas. FCC RF Test Report

Report No. :

Ant 4 :

3DH5 on time (One Pulse) Plot on Channel 39

KEy;\ghtSpenmm Ana\yzev PART 15 407 (0dB) ANT3117_0057 HORIZONTAL 3m

[ SENSE:INT]

MALIGN OFF

Marker 4 4.48000 ms

PNO: Fast —»— Trig: FreeRun
IFGain:Low #Atten: 10 dB

#Avg Type: RMS

MKR, MODE TRC| SCL FUNCTION

A2 [ 1]t [(A) 2.880 ms 0 AdBl
_

FUNCTION WIDTH

FUNCTION VALUE

r ]
4480 ms 93.17 dB T
A 1dB
4480 ms 93 17 dB Y
r E

[ SENSE:INT]

MALIGN OFF

PNO: Fast —»— Trig: FreeRun
IFGain:Low Atten: 10 dB

-
I
o
[
I
-

#VBW 1.0 MHz

#Avg Type: RMS

STATUS

Sweep 100.0 ms (1001 pts)

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY 2267
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